
MODEL #C6000 - CONSOLE

PAGE 1 of 4



ITEM #C6000 - CONSOLE

Side Panel-Right Top Panel Base Panel Inside Vertical Panel- Left

Base panel support bar

1

Left Door

P12          Quantity: 3

Quantity:   6  pcsQuantity:   8 pcs

H10

Quantity:   8 pcs

Wood Dowel M8 x 25

Quantity:   20 pcs

Quantity:  5 pcs

Connecting Bolts

Quantity:   24 pcs Quantity:   12 pcs

Hinges

Quantity:   4 sets

Quantity:   36 pcs

Leg Stud

Door Handle

Screw for Wedges
m3 x 20

35/64”

Screw for Door handle
#6x20

H12

Screw for slides
m4 x 12

Quantity:   10 pcs

TOOLS REQUIRED

Household
screw driver Hammer

PAGE 2 of 4

Adjuastable Shelves Back Panel

Drawer Front

1

P11          Quantity: 1

Right Door

STEP 1 Insert wooden dowels

STEP 2

P1

32 1

Ø 11/64”

Quantity:   16 pcs

Cam Lock 15/12.5mm

Ø 5/16”

Ø 9/64”

1  ”

P2

Align connecting bolts  H2

H5

Ø 9/64”

Quantity:   2 pcs

H13

Door Stopper 

Quantity:   3 pcs

5/8”

H14Screw for Door Stopper
& Strap m3.5 x 16

Ø 9/64”

Quantity:   8 pcs

H15

Shelf Support Pin

Ø 1/8”

P3

Inside Vertical Panel- Right

P13          Quantity: 3

Drawer Side-Left

P14          Quantity: 3

Drawer Side-Right

P15          Quantity: 3

Drawer Back

P16         Quantity: 3

Drawer Base

Quantity:   12 pcs

Cam Lock 12/9.5mm

Quantity:  20 pcs

Screw for Bracket & 
Hinges m3.5 x 14

Quantity:   2  pcs

Metal Bracket

Quantity:  3 set

Drawer slides

15/32”
Ø 5/32”

H16 H17 H18 Wood Dowel M6 x 25

Quantity:   6 pcs

Ø 15/64”
1  ”

H19 H20

Quantity:   1 pc

Anti-Tip Strap

1 pc

Wall Plug for H22

1 pc

Screw #6 x 1 1/4” for
mounting Anti-Tip strap to the wall

1 1/4”
Ø9/64”

H21 H22

P1 P2
P4

P5 P6P9

H2
H11

H10



ITEM #C6000- CONSOLE

PAGE 3 of 4

A-Lateral adjustment
by adjusting the
screws in hinges
arm.

B-Vertical adjustment
by adjusting the screws
 in hinges arm.

C-Front to back by
by adjusting the sliding
 hinges andtighten it.

Align the Camlock H3 & turn
it to locked position when it is
connected to the bolts.

Install the wedges at each corner
of the backside of the cabinet to add 
the sturdiness to the console.

STEP 3

STEP 8

H7

Install Top Panel P3

P10

P11

Install Drawer Slides STEP 4 Install Door Hinges & Handles.

H7

H6
H6

2nd
hole

H8

H9H14

H15

P6

P2

STEP 5

H1

P4

P9

P6

P5

P4

H13

H14

P9

STEP 6

P1

P2

P5

P6

P4

H3

H18
Put the assembled parts upright and
slide in all back panel P8 into its
position properly.

STEP 7

P8

P8

P8

P1

P5

P6
P2

P4

Align the Camlock H3 & turn
it to locked position when it is
connected to the bolts.

STEP 9

P7

P7

H20

P3

P1

P5

P6
P2

H3

P1

P5

P6

P8

P8

P8

H17

H16

STEP 10 STEP 11

H15

P10

P11

2nd
hole

H14

H14



ITEM #C6000- CONSOLE

PAGE 4 of 4

STEP 12

H19

Align the Camlock H4 & turn
it to locked position when it is
connected to the bolts.

P13

x3

P14

x3

P12
x3

H2 H4

Insert wooden dowels

Assemble all 3 sets of drawers.

P13

P14

P12

P16

P13

P14

P12

P13

P14

P12

P11

H1

P12

H8

H9

3rd hole

H6

H7

P13
P11

P14

STEP 13

H11

P12

P12

P12

H12

Mount the Anti-Tipping
fittings onto the
center -back
edge of the
Top Panel
of the
cabinet by
using
screw
H11.

Tie the other end of the Anti-Tipping
strap onto the wall against the
cabinet by using screw H22. The wall
plug H21 is usable if the wall is
drywall. 

DRAWER

Slide-in each drawer
into the compartment
through the roller
at every metal drawer
slide set.


